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1 Test Information

1.1 Test Item

TEST REPORT

FCC Part 80

Report no.: 244647-1
FCC ID: RA9TA-7650C

Name :

Jotron

FCCID:

RA9TA-7650C

Industry Canada ID :

2131A-TA7650C

Model/version :

TA-7650C

Serial number :

0342

Hardware identity and/or version:

/

Software identity and/or version :

/

Frequency Range :

156.000 — 162.500 MHz

Number of Channels :

/

Type of Modulation :

Phase Modulation

Emissions Designator :

10K1G3E (25 kHz channels)
10KOG3E (12.5 kHz channels)

User Frequency Adjustment :

None (frequencies are pre-programmed)

Rated Output Power :

50 Watts (Maximum Conducted)

Antenna Connector :

50 Ohm N connector

Power Supply :

PSU-7002 or 28V DC.

Description of Tested Devices

The EUT is a Maritime VHF Coast Station Transmitter with DSC.

1.2 Test Environment

1.21 Normal test condition

Temperature:
Relative humidity:

Normal test voltage:

20.6 —23.3°C
29.6-47%

28V DC (TA-7650C)
120V AC (PSU-7002)

The values are the limit registered during the test period.
The TA-7650C was powered from a PSU-7002 power supply during all tests. The PSU-7002 was

powered with 120 VV AC (60Hz) from a regulated AC power source for all tests.
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TEST REPORT

FCC Part 80

Ne m ko Report no.: 244647-1
FCC ID: RA9TA-7650C

2 TEST REPORT SUMMARY

2.1 General

All measurements are traceable to national standards.

The tests were conducted for the purpose of demonstrating compliance with FCC CFR 47 Parts 80
and Industry Canada RSS-182 Issue 5.

Radiated tests were conducted in accordance with ANSI C63.4-2003 and ANSI/TIA/EIA-603-B-2002.
The radiated tests were made in a semi-anechoic chamber at measuring distances of 3 and 10metres.

X New Submission X Production Unit
[] Class Il Permissive Change [] Pre-production Unit
TNB Equipment Code [] Family Listing

Nemko

THIS TEST REPORT APPLIES ONLY TO THE ITEM(S) AND CONFIGURATIONS TESTED.
Deviations from, additions to, or exclusions from the test specifications are described in “Summary of Test Data”.

Nemko Group authorizes the above named company to reproduce this report provided it is reproduced in its entirety and for
use by the company’s employees only. Any reproduction of parts of this report requires approval in writing from Nemko Group.

Any use which a third party makes of this report, or any reliance on or decisions to be made based on it, are the responsibility
of such third parties. Nemko Group accepts no responsibility for damages suffered by any third party as a result of decisions
made or actions based on this report.
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2.2 Test Summary

TEST REPORT

FCC Part 80

Report no.: 244647-1
FCC ID: RA9TA-7650C

Name of test FCC Parts 2 and 80 | RSS-182 Issue 5 Result
reference reference

RF Power Output 2.1046, 7.5 Pass
80.215

Modulation Characteristics, 2.1047 7.3 Pass'

- Audio Frequency Response 7.8

- Audio Low Pass Filter

- Modulation Limiting

Occupied Bandwidth 2.1049, N/A Pass
80.205

Spurious Emissions at antenna terminals 2.1051, 2.1057, 7.9 Pass
80.211

Transmitter Spurious Radiations 2.1053, 2.1057, 7.9 Pass
80.211

Frequency Stability 2.1055, 7.4 Pass
80.209

Suppression of Interference Aboard Ships 80.217 N/A N/A?

Receiver Spurious Emissions N/A N/A N/A

! The tested equipment transmits analog voice

% This is a Coast Station

2.3 Description of modification for Modification Filing

Not applicable.

2.4 Comments

The user can select the preprogrammed frequencies and can select full output power or lower the
output power in steps down to 1 Watt output power. The pre-programmed frequencies and maximum

power levels cannot be changed by the user.

2.5 Family List Rationale
Not Applicable.

Nemko Norway, Instituttveien 6, Kjeller, Norway
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TEST REPORT

FCC Part 80
Ne m ko Report no.: 244647-1
FCC ID: RA9TA-7650C

3 TEST RESULTS

3.1 RF Output Power, Conducted

FCC Parts 2.1046, 80.215
RSS-182 Issue 5, Section 7.5

Test Results: Complies
Measurement Data:
25kHz channel bandwidth

Frequency (MHz) Measured RF Output Power (W) Rated Power Level (W)
156.300 48.9 50

156.775 48.5 50

156.800 1.02 1

156.825 11.9 12.5

162.000 47.5 50

Largest deviation from -0.24 dB

Rated Output Power

12.5kHz channel bandwidth

Frequency (MHz) Measured RF Output Power (W) Rated Power Level (W)
156.3875 46.3 50

156.8125 46.3 50

162.0125 46.3 50

Largest deviation from -0.7dB

Rated Output Power

This measurement was performed with Power Measuring function the Spectrum analyzer and without
modulation.

The test was performed conducted on the permanent 50 Ohm antenna connector.

Requirements:

FCC 80.215(e)(3):

The maximum conducted RF output power must not exceed 50 Watts.
RSS 182 section 7.5:

The output power shall be within £ 1.0 dB of the manufacturer’s rated power and not exceed the limits
listed in Table 3, unless indicated otherwise.

Transmitter Power Coast Stations: 50 Watts.

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 6 (47)



FCC ID: RA9TA-7650C

TEST REPORT
FCC Part 80
Nem ko Report no.: 244647-1

3.2 Modulation Characteristics

3.2.1 Audio Frequency Response
FCC Part 2.1047

Test Results: Complies
Measurement Data:
See attached plots.
Requirements:

None.

Audio Frequency Response (dB)
25 kHz Channel Spacing

—m— Audio Frequency Response (dB)

Audio frequency response for 25kHz Channel separation
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TEST REPORT

FCC Part 80
Nem ko Report no.: 244647-1
FCC ID: RA9TA-7650C

Audio Frequency Response (dB)
12.5 Khz Channel Spacing

10

-10

-15

-20
Frequency 03 08 12 2 27 395 45
(kHz)

—=—Audio Frequency Response (dB)

Audio frequency response for 12.5kHz Channel separation
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FCC ID: RA9TA-7650C

TEST REPORT
FCC Part 80
Ne m ko Report no.: 244647-1

3.2.2 Audio Low Pass Filter

FCC Part 2.1047

RSS-182 Issue 5, Section 7.8
Test Results: Complies
Measurement Data:

See attached plots.

Requirements:

None.
Range: 0dBm 4572000 3822
Res B\ 150 Hz BW, Off SapTime: 164 Sec
A SWEPT SPECTRUM M €546 Hz €4784dBm
-5525
dBm
LogVag
10
B
dv
\unvm ot hVWNMw o Lo A‘vanv/vv\f |
NN
I i f
10655
dBm
Start: 3000Hz Stop: 20000 Hz
WAITING FOR ARM

Audio Low pass filter, 25kHz
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TEST REPORT
FCC Part 80

Ne m ko Report no.: 244647-1
FCC ID: RA9TA-7650C

Range: 0cBm 4572000 2006
Res BW 150Hz VBW. O Sl Time: L2 nSec
B SAEPT SPECTRUM Me  €40BlHz £66280BM
-10
Bm
LogMeg \
10
B

[dv

Start: 2500Hz Stop: 15000Hz

Audio Low pass filter, 12.5kHz
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3.2.3 Modulation Limiting

FCC Part 2.1047

RSS-182 Issue 5, Section 7.8
Test Results: Complies
Measurement Data:

See attached plots.
Requirements:

FCC 80.205(a) footnote 8:

5 kHz Maximum Frequency Deviation

Nemko Norway, Instituttveien 6, Kjeller, Norway
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TEST REPORT
FCC Part 80

Nem ko Report no.: 244647-1
FCC ID: RA9TA-7650C

Modulation Limiting, 1.0 kHz
25 kHz Channel Spacing

-10 0 3 6 9 12 14 16

—#— Deviation, kHz

Modulation limiting, 1 kHz, Ref 2.5 kHz with 1 kHz test tone

Modulation Limiting, 0.3 kHz
25 kHz Channel Spacing

-10 0 3 6 9 12 14 16 18 20

—— Deviation, kHz

Modulation limiting, 0.3 kHz, Ref 2.5 kHz with 1 kHz test tone
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TEST REPORT

FCC Part 80
Nem ko Report no.: 244647-1
FCC ID: RA9TA-7650C

Modulation Limiting, 2.5 kHz
25 kHz Channel Spacing

—— Deviation, kHz

Modulation limiting, 2.5 kHz, Ref 2.5 kHz with 1 kHz test tone

Modulation Limiting, 3.0 kHz
25 kHz Channel Spacing

-12 -9 -6 -3 0 3 6 9 12 14 16

—— Deviation, kHz

Modulation limiting, 3.0 kHz, Ref 2.5 kHz with 1 kHz test tone
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TEST REPORT

FCC Part 80
Nem ko Report no.: 244647-1
FCC ID: RA9TA-7650C

Modulation Limiting, 1.0 kHz
12.5 kHz Channel Spacing

-10 0 3 6 9 12 14 16

—m— Deviation, kHz

Modulation limiting, 1 kHz, Ref 2.5 kHz with 1 kHz test tone

Modulation Limiting, 0.3 kHz
12.5 kHz Channel Spacing

-10 0 3 6 9 12 14 16 18 20

—m— Deviation, kHz

Modulation limiting, 0.3 kHz, Ref 2.5 kHz with 1 kHz test tone
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TEST REPORT

FCC Part 80

Nem ko Report no.: 244647-1
FCC ID: RA9TA-7650C

Modulation Limiting, 2.5 kHz
12.5 kHz Channel Spacing

-10 -6 -3 0 3 6 9 12 14 16

—m— Deviation, kHz

Modulation limiting, 2.5 kHz, Ref 2.5 kHz with 1 kHz test tone

Modulation Limiting, 3.0 kHz
12.5 kHz Channel Spacing

0,2
0,18
0,16
0,14
0,12

0,1
0,08
0,06
0,04
0,02

-12 -9 -6 -3 0 3 6 9 12 14 16

—a— Deviation, kHz

Modulation limiting, 3 kHz, Ref 2.5 kHz with 1 kHz test tone
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TEST REPORT

FCC Part 80
Ne m ko Report no.: 244647-1
FCC ID: RA9TA-7650C

3.3 Occupied Bandwidth

FCC Parts 2.1049, 80.205
RSS-GEN Issue 3, Section 4.6.1

Test Results: Complies

Measurement Data:

25 kHz channel spacing:

Carrier Frequency 99% Occupied Bandwidth
156.300 MHz 10.1
156.800 MHz 10.1
162.000 MHz 10.1

12.5 kHz channel spacing:

Carrier Frequency 99% Occupied Bandwidth
156.3875 MHz 10.0
156.8125 MHz 10.0
162.0125 MHz 10.0

See attached plots.

For this test the EUT was made to transmit continuously with modulation activated.
Modulated at 2.5KHz with 16dB overdrive
Requirements:

80.205(a):
Authorized Bandwidth for G3E emission, maximum authorized bandwidth = 20 kHz
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FCC ID: RA9TA-7650C

TEST REPORT
FCC Part 80
Ne m ko Report no.: 244647-1

MultiView | Spectrum

Ref Level 50.00 dBm  Offset 50.20 dB ® RBW 100 Hz
& Att 20dB & SWT Ss  VBW 300Hz Mode Auto Sweep
1 Occupied Bandwidth

Power BW (%)

T 43.55 dBm
156.2999500 MHz|

a=
=

40 dBm

. L ]
o |

n |

. | |

O
e R fﬂJ

h
ﬂ I \.r [ n
. gL e LT

I AT ol BT VR

s nbly fm | L
CF 156.3 MHz 1001 pts 5.0 kHz/ Span 50.0 kHz
2 Marker Table
Type | Ref | Trc | H-value | v-Value | Function | Function Result |
M1 1 156.29995 MHz 43.55 dBm
T1 1 156,2949051 MHz 29,52 dBm Qcc Bw 10.08991009 kHz
T2 1 156.304995 MHz 30.38 dBm

26.09.2013
Measuring... WRRRRERND i bdiion
J 15:21:38 7

Date: 26.5EP.2013 15:21:38

99% Occupied Bandwidth, Low Channel, 25 Channel spacing
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FCC ID: RA9TA-7650C

TEST REPORT
FCC Part 80
Ne m ko Report no.: 244647-1

MultiView | Spectrum
Ref Level 50.00 dBm  Offset 50.20 dB ® RBW 100 Hz

& ALL 20 dB ® SWT S5 VBW 300 Hz Mode Auto Sweep ielisclr b
1 Occupied Bandwidth 156.79995 MHZ

L 43.56 dBm
156.7999500 MHz

az
=

40 dBm

| |

| |

I

Do LU
v

PRl TR
L Wy |
e Lokt Pl LA lw o W Wn Wﬂr’mﬂm.nﬂﬂk

BT L .
CF 156.8 MHz 1001 pts 5.0 kHz/ Span 50.0 kHz
2 Marker Table
Type | Ref | Trc | H-value | v-Value | Function | Function Result |
M1 1 156.79995 MHz 43.56 dBm
T1 1 156.7949051 MHz 29.53 dBm Qcc Bw 10.08991009 kHz
T2 1 156.804995 MHz 30.28 dBm
1 | Measuring... WHRRARGAD we 700

15:22:44 7
Date: 26.SEP.2013 15:22:44

99% Occupied Bandwidth, Mid Channel, 25 Channel spacing
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FCC ID: RA9TA-7650C

TEST REPORT
FCC Part 80
Ne m ko Report no.: 244647-1

MultiView | Spectrum
Ref Level 50.00 dBm  Offset 50.20 dB ® RBW 100 Hz
& Att 20dB & SWT Ss  VBW 300Hz Mode Auto Sweep

1 Occupied Bandwidth

Power BW (%)

T 43.49 dBm
161,9999500 MHz|

a=
=

40 dBm

30 dBm

|
1
|
LA
TR Y
L T

J L |
&Fjllbgh.éhlﬁl—:z HIMAMMm W U " WWJ MNAMMH i difld s

1001 pts 5.0 kHz/ Span 50.0 kHz
2 Marker Table
Type | Ref | Trc | H-value | v-Value | Function | Function Result |
M1 1 161.99995 MHz 43.49 dBm
T1 1 161.9949051 MHz 29.60 dBm Qcc Bw 10.08991009 kHz
T2 1 162.004995 MHz 30.14 dBm
1 | Measuring... WHRRARGAD wa 700

15:23:38 7
Date: 26.SEP.2013 15:23:38

99% Occupied Bandwidth, High Channel, 25 Channel spacing
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TEST REPORT

FCC Part 80
Ne m ko Report no.: 244647-1
FCC ID: RA9TA-7650C

Multiview | Spectrum

Ref Level 5000dBm  Offset 50.20 dB ® RBW 100 Hz
ALt 9 dB ® SWT 10 s ® YBW 300 Hz Mode Auto Sweep
1 Occupied Bandwidth

40 dBm ﬂ
30 dBm .

|

i M1[1] 44,71 dBm
156.3874630 MHz

I N

L "

10 dem

0 dBi

| |
N |
ﬂ} |

. L /\
I Ul

|
——— i LN
i 1 ||M MMMMU W w U H;"IM‘ L I

CF 156.3875 MH=z 1001 pts 3.75 kHz/ pan 37.5 kHz
2 Marker Table
Type | Ref | Trc | H-value | v-value | Function | Function Result |
11 1 156.387463 MHz 44.71 dBm
T1 1 156.3824426 MHz 27.59 dBm Ccc Bw 10.002497503 kHz
T2 1 156,3924451 MHz 27.5Z dBm
]_[ J Measuring... NNNRRRRD W& e y

99% Occupied Bandwidth, Low Channel, 12.5 Channel spacing
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FCC ID: RA9TA-7650C

TEST REPORT
FCC Part 80
Ne m ko Report no.: 244647-1

Multiview | Spectrum

Ref Level 5000dBm  Offset 50.20 dB ® RBW 100 Hz
ALt 9 dB ® SWT 10 s ® YBW 300 Hz Mode Auto Sweep
1 Occupied Bandwidth

I M1[1] 44,79 dBm
156.8124250 MHz

L

40 dBm

30 dBm T ﬂ
20 dBm ﬁ

10 dem

|
i

il
W i
i

1]
M{W“ ! WMM[M b by i

CF 156.8125 MH=z 1001 pts 3.75 kHz/ Span 37.5 kHz
2 Marker Table
Type | Ref | Trc | H-value | v-value | Function | Function Result |
11 1 156.812425 MHz 44.79 dBm
T1 1 156.8074051 MHz 27.42 dBm Ccc Bw 10.03996004 kHz
T2 1 156.8174451 MHz 27.55 dBm
]_[ J Measuring... WNNNRRRED W& ] y

99% Occupied Bandwidth, Mid Channel, 12.5 Channel spacing
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FCC ID: RA9TA-7650C

TEST REPORT
FCC Part 80
Ne m ko Report no.: 244647-1

Multiview | Spectrum

Ref Level 5000dBm  Offset 50.20 dB ® RBW 100 Hz
ALt 9 dB ® SWT 10 s ® YBW 300 Hz Mode Auto Sweep
1 Occupied Bandwidth

I M1[1] 44,79 dBm
162.0124250 MHz

L =

40 dBm

30 dBm T ﬂ

20 dBm

——

10 dem

0 dBi
-10 dem r
-20 dBm H
-30 dBm H t ‘ /’H

L TN
; .J\Wmf\m WW‘“( W ! | /\m‘mﬂm

—

CF 162.0125 MH=z 1001 pts 3.75 kHz/ Span 37.5 kHz
2 Marker Table
Type | Ref | Trc | H-value | v-value | Function | Function Result |
11 1 162.012425 MHz 44.79 dBm
T1 1 162.0074426 MHz 27.55 dBm Ccc Bw 10.002497503 kHz
T2 1 162.0174451 MHz 27.47 dBm
]_[ J Measuring... NNNRRRRD W& e y

99% Occupied Bandwidth, High Channel, 12.5 Channel spacing
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TEST REPORT

FCC Part 80

Report no.: 244647-1
FCC ID: RA9TA-7650C

(@emko

3.4 Spurious Emissions at the Antenna Terminal, Swept Frequency

FCC Parts 2.1053, 2.1057, 80.211
RSS-182 Issue 5, Section 7.9.1

Test Results: Complies

Measurement Data:

The measurements are performed on ch06 (156.300MHz), ch16 (156.800MHz) and ch28
(162.000MHz) with maximum output power.

Modulated 2.5KHz with 16dB overdrive

Frequency of Channel Measured Limit (dBm) Margin (dB)
Emission Emission Level
(MHz2) (dBm) 80.211(f)(3)
all 06 <-40 -13 >20
all 16 <-40 -13 >20
all 28 <-40 -13 >20

The measurements are performed on ch267 (156.3875MHz), ch216 (156.8125MHz) and ch228
(162.0125MHz) with maximum output power.

Modulated 2.5KHz with 16dB overdrive

Frequency of Channel Measured Limit (dBm) Margin (dB)
Emission Emission Level
(MH2) (dBm) 80.211(f)(3)
all 267 <-30 -13 >15
all 216 <-30 -13 >15
all 228 <-30 -13 >15

The results are valid for all frequencies removed from the carrier by at least 50 kHz.

See attached plots.

Requirements:
FCC Part 80.211(f)(3), RSS-182 Issue 5, Section 7.9.1

On any frequency removed from the carrier frequency by more than 250% of the authorized bandwidth:
at least 43 + 10 log;pp(watts) dB (Below -13 dBm)
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TEST REPORT

FCC Part 80
Ne m ko Report no.: 244647-1
FCC ID: RA9TA-7650C

MultiView | Spectrum E]
Ref Level 47.00 dBm  Offset 50.20 dB ® RBW 100 kHz
& ALt 10dB  SWT 1.99 ms  YBW 300 kHz Mode Auto Sweep
1 Frequency Sweep
Limit Check PASS MI1[1] -28.45 dBm|
Line FCC [80.211 25K OUTOFBAND PASS 1.9 MHz
40 dBm
30 dBm
20 dBm
10 dém
0 dem
1N ARm
FCC B80.211 25K OUTOFBAND
-20 dBm
1
%W i MWWM”WW”WWWWWMWW bty bt
-40 dBm
-50 dem
1.0 MHz 1001 pts 19.9 MHE/ 200.0 MHz
- - 03.10.2013
] ing... WRRRRREED i@ R
ﬂ J easuring... ’ 15:47:35 4

Emissions at antenna connector, 1 -200MHz, ch06, channel spacing 25 kHz

MultiView | Spectrum E]
Ref Level 47.00 dBm  Offset 50.20 dB ® RBW 100 kHz
& ALt 10dB  SWT 1.99 ms  YBW 300 kHz Mode Auto Sweep
1 Frequency Sweep
Limit Check PASS MI1[1] -28.68 dBm|
Line FCC [80.211 25K OUTOFBAND PASS 4.9 MHz|
40 dBm
30 dBm
20 dBm
10 dém
0 dem
1N ARm
FCC B80.211 25K OUTOFBAND
-20 dBm
M1
de f 1
m ] ’“‘]”IWW/WMWWMMM g A 0 L Sy s st T T
-40 dBm
-50 dem
1.0 MHz 1001 pts 19.9 MHE/ 200.0 MHz
- - i 03.10.2013
ﬂ J Measuring... WHENNRAHED e 55022 g

Emissions at antenna connector, 1 -200MHz, ch16, channel spacing 25 kHz
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TEST REPORT

FCC Part 80
Ne m ko Report no.: 244647-1
FCC ID: RA9TA-7650C

MultiView 2| Spectrum
Ref Level 47.00 dBm  Offset 50.20 dB ® RBW 100 kHz
& Att 10dB  SWT 199 ms  VBW 300 kHz Mode Auto Sweep
1 Frequency Sweep
Limit Check PASS ML[1] -27.47 dBm|
Line FCC[80.211 25K QUTOFBAND PASS 1.1 MHz
40 dB
30 dBm
20 dBm
10 dBm
0 dem
1N ARm
FCC B80.211 25K OUTOFBAND
-20 dBm
1
-
“M L ] IS 1
L] T[T MMWM MWMMW MWMWMWWW
-40 dBm
-50 dBm
1.0 MHZz 1001 pts 19.9 MHz/ 200.0 MHz
" 03.10.2013
™ U
H J EELLUALTE) L 16:00:25 7

Emissions at antenna connector, 1 -200MHz, ch28, channel spacing 25 kHz

MultiView 2| Spectrum
Ref Level 10.00dBm ©Offset 30.50 dB ® RBW 100 kHz
& Att 10dB  SWT S ms  VBW 300 kHz Mode Auto Sweep
1 Frequency Sweep
Limit Check PASE M1[1] -46.81 dBm|
Line FCC[80.211 25K QUTOFBAND PASS 312.3 MHz
0dem
-10 dBm
FCC 80,211 25K OUTOFBAND
-20 dBm
-30 dBm
-40 dBm
M1
<0 cpm T P WY PR (O Lot L LT LY, BRETRRE T i ot . PPREAY.E FEUPELY
Tttt b o] TR it
-60 dBm
-70 dBm
-80 dBm
200.0 MHz 1001 pts 80.0 MHz/ 1.0 GHz
T —
ﬂ J Measuring... WEEERNAED e "3'115'?52;:';3 y

Emissions at antenna connector, 200 -1000MHz, ch06, channel spacing 25 kHz

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 25 (47)



TEST REPORT
FCC Part 80
Ne m ko Report no.: 244647-1

FCC ID: RA9TA-7650C

MultiView 2| Spectrum

Ref Level 10.00dBm ©Offset 30.50 dB ® RBW 100 kHz
& Att 10dB  SWT S ms  VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep 1Pk

Limit Check PASS M1[1] -47.12 dBm|
Line FCC|80.211 25K OUTOFBAND PASE 313.9 MHz

0 dBm

-10 dem

FCC 80,211 25K OUTOFBAND

-20 dBm

-30 dBm

-40 dBm

% T WWW b o \LIMI\\MJ‘IMH Y P

Ll thd st Ml g

-60 dBm

-70 dBm

-B0 dBm

200.0 MHz 1001 pts 80.0 MHz/ 1.0 GHz

03.10.2013
Measuring... EUANRRNND o
15:51:51 7

Emissions at antenna connector, 200 -1000MHz, ch16, channel spacing 25 kHz

MultiView 2| Spectrum

Ref Level 10.00dBm ©Offset 30.50 dB ® RBW 100 kHz
& Att 10dB  SWT S ms  VBW 300 kHz Mode Auto Sweep
1 Frequency Sweep

Limit Check PASS M1[1] -45.29 dBm|
Line FCC|80.211 25K OUTOFBAND PASE 324.3 MHz

0 dBm

-10 dem

FCC 80,211 25K OUTOFBAND

-20 dBm

-30 dBm

-40 dBm

=
=y

50 db I PR ENUOY PN O 1 U il T A P 9 FTN
MM T T T " A L T L i A

-60 dBm

-70 dBm

-B0 dBm

200.0 MHz 1001 pts 80.0 MHz/ 1.0 GHz

03.10.2013
Measuring... EEEERRNND e o
15:52:19 7

Emissions at antenna connector, 200 -1000MHz, ch28, channel spacing 25 kHz
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TEST REPORT

FCC Part 80
Ne m ko Report no.: 244647-1
FCC ID: RA9TA-7650C

MultiView 2| Spectrum
Ref Level 10.00dBm ©Offset 30.50 dB ® RBW 1 MHz
& Att 10dB  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep
1 Frequency Sweep 1Pk Max
Limit Check PASE M1[1] -40.23 dBm)|
Line FCC[80.211 25K QUTOFBAND PASS 1.5370 GHz
0 deém
-10 dem
FCC 80,211 25K OUTOFBAND
-20 dBm
-30 dem
M1
-40 dBm T
-50 dBm
-60 dBm
-70 dBém
-80 dBm
1.0 GH=z 1001 pts 100.0 MHz/ 2.0 GHz
03.10.2013
M ing... WORRERRED e s
H J SEELILY) L ] 15:56:07 4

Emissions at antenna connector, 1000 -2000MHz, ch06, channel spacing 25 kHz

MultiView 2| Spectrum
Ref Level 10.00dBm ©Offset 30.50 dB ® RBW 1 MHz
& Att 10dB  SWT 101 ms  VBW 3 MHz Mode Auto Sweep
1 Frequency Sweep 1Pk Max
Limit Check PASE M1[1] -40.21 dBm|
Line FCC[80.211 25K QUTOFBAND PASS 1.4930 GHz
0dem
-10 dBm
FCC 80,211 25K OUTOFBAND
-20 dBm
-30 dBm
M1
-40 dBm W
-50 dBm
-60 dBm
-70 dBm
-80 dBm
1.0 GHz 1001 pts 100.0 MHz/ 2.0 GHz
03.10.2013
M ing... WORRERRED e s
H J SEELILY) L ] 15:55:29 4

Emissions at antenna connector, 1000 -2000MHz, ch16, channel spacing 25 kHz
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TEST REPORT

FCC Part 80

Ne m ko Report no.: 244647-1
FCC ID: RA9TA-7650C

MultiView 2| Spectrum

Ref Level 10.00dBm ©Offset 30.50 d& ® RBW 1 MHz
& Att 10dB  SWT 1.01 ms  VBW 3 MHz Mode Auto Sweep

1 Frequency Sweep
Limit Chdck PASS M1[1] -40.96 dBm

Line FCC 80,211 25K OUTOFBAND PASS 1.4880 GHz

0 dBi

-10 dBgm

FCC 80,211 25K OUTOFBAND

-20 dBm

-30 dBm

L

ﬁM [T TR NTETS MWWMWWWMM

-30 dBm

-60 dBm

-70 dBm

-B0 dBm

1.0 GHz 1001 pts 100.0 MHz/ 2.0 GHz

mlE
Measuring... EEERRRNNN il ialcing
J 15:55:00 7

Emissions at antenna connector, 1000 -2000MHz, ch28, channel spacing 25 kHz

MultiView 5| Spectrum

Ref Level S0.00dEm  Offset 50.20 dB ® RBW 10 kHz

& Att 10 dB & SWT 300 ms ® VBW 30 kHz  Mode Auto Sweep

1 Frequency Sweep
Limit Check PASS |
Line FCC[80 211 12P5K DUTOFBAND PASS

40 dBm

30 dBm

20 dBm

10 dem

-10 dRm
FCC 80 211 12PSK OUTQFBAND

-20 dBm
-30 dBm
0 dBm FT | | 1 ;
T R L ] ety PRSI RN T I
1.0 MHE 1001 DE 19.9 MHE/ 200,0 MHz
08.04.2014

]_[ J Measuring... EESREERED W 10:38:09 7
:38: %

Emissions at antenna connector, 1 -200MHz, ch267, channel spacing 12.5 kHz
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TEST REPORT

FCC Part 80

Ne m ko Report no.: 244647-1
FCC ID: RA9TA-7650C

MultiView 5| Spectrum

Ref Level S0.00dEm  Offset 50.20 dB ® RBW 10 kHz

& Att 10 dB & SWT 300 ms ® VBW 30 kHz  Mode Auto Sweep
1 Frequency Sweep
Limit Check PASS |
Line FCC[80 211 12P5K DUTOFBAND PASS
40 dBm
30 dem
20 dem

10 dem

0 dBm

-10 ARm.
FCC 20 211 12PSK OUTOFBAND

-20 dBm

-30 dBm

&m—t LnAq,M,“ Al U'UJ"‘ L N
T AL A Al o o

1.0 MHz 1001 pts 19.9 MHz/ 200.0 MHz

08.04.2014
ﬂ J Measuring... WHRRRERED i O ST 55 y
:37: A

Emissions at antenna connector, 1 -200MHz, ch216, channel spacing 12.5 kHz

MultiView 5| Spectrum

Ref Level S0.00dEm  Offset 50.20 dB ® RBW 10 kHz

& Att 10 dB ® SWT 300 ms ® VBW 30 kHz Mode Auto Sweep

1 Frequency Sweep
Limit Check PASS |
Line FCC[80 211 12P5K DUTOFBAND PASS

40 dBriv

30 dBm

20 dBm

10 dem

-10 ARm.
FCC 20 211 12PSK OUTOFBAND

-20 dBm

-30 dBm

R T R N (L RV TR eIy oo

1.0 MHz 1001 pts 19.9 MHz/ 200.0 MHz

08.04.2014
]_[ J Measuring... EHEREERND W 10:37:10 Vi
:37: %

Emissions at antenna connector, 1 -200MHz, ch228, channel spacing 12.5 kHz

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 29 (47)



TEST REPORT

FCC Part 80
Ne m ko Report no.: 244647-1
FCC ID: RA9TA-7650C

MultiView 5| Spectrum -
Ref Level 10.00 dBrm  Offset 50.20 dB ® RBW 10 kHz
& Att 10 dB & SWT 300 ms ® VBW 30 kHz  Mode Auto FFT
1 Frequency Sweep
Limit Check PASS MI1[1] -30.85 dBm)|
Line FCC[80 211 12P5K DUTOFBAND PASS 313.090 MHz
M2z[1] -32.52 dBm|
0 dfm 468.930 MHz
-10 dBm
FCC B0 211 12PSK OUTOFBAND
-20 dBm
-30 dBm il -
an d MMML Sttt ] At Ml o I T R VTN T IRV WOVERL LN W W IO
Rl el o lase sl B
-50 dBm
-60 dBm
70 dBm
-80 dBm
200.0 MH=z 1001 pts 80.0 MHz/ 1.0 GH=z
T
ﬂ J Measuring... EENNRRNND il Dai%?ézzl::;g y

Emissions at antenna connector, 200 -1000MHz, ch267, channel spacing 12.5 kHz

MultiView 5| Spectrum -
Ref Level 10.00 dBrm  Offset 50.20 dB ® RBW 10 kHz
& Att 10 dB & SWT 300 ms ® VBW 30 kHz  Mode Auto FFT
1 Frequency Sweep
Limit Check PASS MI1[1] -30.66 dBm)|
Line FCC[80 211 12P5K DUTOFBAND PASS 313.890 MHz
M2z[1] -32.14 dBm|
0 dfm 470.530 MHz
-10 dBm
FCC B0 211 12PSK OUTOFBAND
-20 dBm
1
-30 dBm —
40 dBm " MALMM». gt D A N O] PR INUEN, T IO T R
! ST N SNV M P M ATl T S e
-50 dBm
-60 dBm
70 dBm
-80 dBm
200.0 MH=z 1001 pts 80.0 MHz/ 1.0 GH=z
T
ﬂ J Measuring... WHENRNAED e DB.ll:ll;:l.323l::l;; y

Emissions at antenna connector, 200 -1000MHz, ch216, channel spacing 12.5 kHz
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TEST REPORT

FCC Part 80
Ne m ko Report no.: 244647-1
FCC ID: RA9TA-7650C

MultiView 5| Spectrum
Ref Level 10.00 dBrm  Offset 50.20 dB ® RBW 10 kHz
& Att 10 dB & SWT 300 ms ® VBW 30 kHz  Mode Auto FFT
1 Frequency Sweep
Limit Check PASS MI1[1] -31.21 dBm)|
Line FCC[80 211 12P5K DUTOFBAND PASS 324.280 MHz
M2z[1] -32.53 dBm|
0 dfm 485.710 MHz
-10 dBm
FCC B0 211 12PSK OUTOFBAND
-20 dBm
-30 dBm B}
e e Lo, Imn . RTINS I SN S S S T BTSSRV SO S BT P TR
e bgpu TR "‘
-50 dBm
-60 dBm
-70 dBm;
-80 dBm:
200.0 MH=z 1001 pts 80.0 MHz/ 1.0 GH=z
T
ﬂ J Measuring... EUINRRAND il Dai%‘:‘éZS'::'ig y

Emissions at antenna connector, 200 -1000MHz, ch228, channel spacing 12.5 kHz

MultiView | Spectrum E]
Ref Level 10.00 dBm  Offset 30.20 dB ® RBW 10 kHz

= AtL 10 dB & SWT 300 ms & VBW 30 kHz  Mode Auto FFT

1 Frequency Sweep

Limit Check PASS
Line FCC[80 211 12P5K DUTOFBAND PASS

0 dBm

-10 dém
FCC 80 211 12PSK OUTOFBAND

-20 dBm

-30 dém

-40 dBm

-50 dBm

-60 dBm
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s s b bttt i it Apslang
-70 dBm

-80 dBm

1.0 GHz 1001 pts 100.0 MHE{ 2.0 GHz
— — JE——

ﬂ J Measuring... EEEERRAND e "E'l%‘:‘f;:';‘; y

Emissions at antenna connector, 1000 -2000MHz, ch267, channel spacing 12.5 kHz
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TEST REPORT

FCC Part 80
Ne m ko Report no.: 244647-1
FCC ID: RA9TA-7650C

MultiView 5| Spectrum
Ref Level 10.00 dBrm  Offset 30.20 dB ® RBW 10 kHz
& Att 10 dB & SWT 300 ms ® VBW 30 kHz  Mode Auto FFT
1 Frequency Sweep
Limit Check PASS
Line FCC[80 211 12P5K DUTOFBAND PASS
0dem
-10 dBm
FCC B0 211 12PSK OUTOFBAND
-20 dBm
-30 dBm
-40 dBm
-50 dBm
o PR RN P
Pt b s, g il TR PPN Re AR Y
70 dBm
-80 dBm
1.0 GHz 1001 pts 100.0 MHz/ 2.0 GHz
T
ﬂ J Measuring... WHENRNAED e DB.ll:ll;:l;lzgl::lég y

Emissions at antenna connector, 1000 -2000MHz, ch216, channel spacing 12.5 kHz

MultiView | Spectrum E]
Ref Level 10.00dBm  Offset 30.20 dB ® RBW 10 kHz

= AtL 10 dB & SWT 300 ms & VBW 30 kHz  Mode Auto FFT

1 Frequency Sweep

Limit Cheick PASS
Line FCC[80 211 12P5K DUTOFBAND PASS

0 dBm

-10 dém
FCC 80 211 12PSK OUTOFBAND

-20 dBm

-30 dém

-40 dBm

-50 dBm

00 dBm oA e R A O o g
B e e e ool Ao i et i)
-70 dBm

-80 dBm

1.0 GHz 1001 pts 100.0 MHE{ 2.0 GHz
— — JE——
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Emissions at antenna connector, 1000 -2000MHz, ch228, channel spacing 12.5 kHz
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TEST REPORT

FCC Part 80
Ne m ko Report no.: 244647-1
FCC ID: RA9TA-7650C

3.5 Spurious Emissions at the Antenna Terminal, Emission Masks

FCC Parts 2.1053, 2.1057, 80.211
RSS-182 Issue 5, Section 7.9.1

Test Results: Complies

Measurement Data:
See attached plots.
Modulated 2.5KHz tone with 16dB overdrive

Requirements:
FCC 90.210, RSS-182 Issue 5:
Emission Mask for Equipment with 25 kHz channel spacing:

This mask is for FM or PM modulation equipment with 25 kHz channel spacing, an authorized bandwidth of 16
kHz for voice or 20 kHz for data.

On any frequency removed from the carrier frequency by more than 50%, but not more than 100% of the
authorized bandwidth: at least 25 dB, measured with a bandwidth of 300 Hz

On any frequency removed from the carrier frequency by more than 100%, but not more than 250% of the
authorized bandwidth: at least 35 dB, measured with a bandwidth of 300 Hz

On any frequency removed from the carrier frequency by more than 250% of the authorized bandwidth: at
least 43 + 10 log10 p(watts) dB, measured with a bandwidth of 30 kHz

Emission Mask for Equipment with 12.5 kHz channel spacing:
This mask is for equipment with channel spacing of 12.5 kHz, an authorized bandwidth of 11.25 kHz

On any frequency removed from the carrier frequency fc up to a displacement frequency of 5.625 kHz: 0 dB,
measured with a bandwidth of 100 Hz

On any frequency removed from the carrier frequency by a displacement frequency (fd in kHz) of more than
5.625 kHz, but no more than 12.5 kHz: at least 7.27 (fd - 2.88 kHz) dB, measured with a bandwidth of 100 Hz

On any frequency removed from the carrier frequency by a displacement frequency (fd in kHz) of more than
12.5 kHz: at least 50 + 10 log10 p(watts) dB or 70 dB, whichever is the lesser attenuation, measured with a
bandwidth of 100 Hz for a displacement frequency of more than 12.5 kHz, but no more than 50 kHz, and
measured with a bandwidth of 10 kHz for a displacement frequency of more than 50 kHz
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TEST REPORT

FCC Part 80
Ne m ko Report no.: 244647-1
FCC ID: RA9TA-7650C

MultiView | Spectrum
Ref Level 47.00 dBm  Offset 50.20 dB ® RBW 100 Hz
= AtL 10dB  SWT 41.9 ms VBW 300 Hz Mode Auto FFT
1 Frequency Sweep
Limit Check PASHS v MI1[1] 43.69 dBm|
Line FCC|80.211 25K PASS ML 156.3 MHz
40 dBm
30 dem
20 dem l
10 dBm
0 dBm J
o il
FoC B0 TE 2 Iy
-20 dBm
-30 dBm h .,"
-40 dBm iy th
- T T D A M 0 T \
(ke e A i v i T R b T
CF 156.3 MHE 1001 pE 15.0 kHE/ Span 150.0 kHz
P
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Date: 3.0CT 2013 15:35:30

Emission Mask, FCC 80.211(f), Lower Channel, High power, 25 kHz channel spacing

MultiView | Spectrum

Ref Level 47.00dBm  Offset 50.20 dB ® RBW 100 Hz

& Att 10d8  SWT  41.9ms  VBW 300 Hz Mode Autc FFT
1 Frequency Sweep
Limit Check PASS 1 M1[1] 43.68 dBm
Line FCC|80.211 25K PASS M 156.8 MHz
40 dBri
30 dBm
20 dBm J l
10 dBm

i

-1 ARm
Fco 80,211 25k [BR \'V\

-20 dBm

- T

-50 1 y
i Jhm\w W T ’
CF 156.8 MHz 1001 pts 15.0kHz/ Span 150.0 kHz

" 03.10.2013
Measuring... EEERRRAND e
15:34:18 7

Date: 3.0CT 2013 15:34:18

Emission Mask, FCC 80.211(f), Middle Channel, High power, 25 kHz channel spacing
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FCC ID: RA9TA-7650C

TEST REPORT
FCC Part 80
Ne m ko Report no.: 244647-1

Multiview | Spectrum
Ref Level 47.00 dBm  ©Offset 50.20 dB ® RBW 100 Hz
& Att 10dB  SWT 41.9 ms VBW 300 Hz  Mode Auto FFT
1 Frequency Sweep
Limit Check PASS - MI[1] 43.62 dBm|
Line FCC|80.211 25K PASES M1 162.0 MHz
40 dBm
30de
20 dBm l
10 dBm
0dem
1N ARm U)J MH
Foc an.211 25k I I
-20 dBm I 4 |
-30 dBm rl \ \
-40 dBm
L“Mw
50 dem ’1 P ‘whﬂl J.J\’\MM;“/J\J Ml L
Lo W
CF 162.0 MH=z 1001 pts 15.0 kHz/ Span 150i0 kHz
ﬂ J Measuring... WNAMRRAND W6 S s y

Date: 3.0CT 2013 15:33.08

Emission Mask, FCC 80.211(f), Upper Channel, High Power, 25 kHz channel spacing

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 35 (47)



@mko

MultiView | Spectrum

TEST REPORT

Report
FCC ID:

FCC Part 80
no.: 244647-1
RA9TA-7650C

(-]

Ref Level 47.00dBm  Offset 50.20 dB ® RBW 100 Hz

= AtL 20dB  SWT 41.9 ms  VBW 300 Hz Mode Auto FFT

1 Frequency Sweep
Limit Chdck PASES i M1[1] 46.75 dBm)|
Line FCC[80 211 12P5K PASS 156.3874000 MHz
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/ \

10 dem

-10 dBm
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sl gt gt

CF 156.3875 MHz 1001 pts 10.0 kHE/

Span 100.0 kHz

J Measuring... ENANRRNND

02.06.2014

15:11:26 7

Emission Mask, FCC 90.210(d), Lower Channel, High Power, 12.5 kHz channel spacing

MultiView | Spectrum

(-]

Ref Level 47.00dBm  Offset 50.20 dB ® RBW 100 Hz

= AtL 20dB  SWT 41.9 ms  VBW 300 Hz Mode Auto FFT

1 Frequency Sweep )
Limit Chdck PASES i M1[1] 46.71 dBm)|
Line FCC[80 211 12P5K PASS 156.8124000 MHz
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Emission Mask, FCC 90.210(d), Middle Channel, High Power, 12.5 kHz channel spacing
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MultiView 5| Spectrum

TEST REPORT

FCC Part 80

Report no.: 244647-1
FCC ID: RA9TA-7650C

Ref Level 47.00dEm ©Offset 50.20 dB ® RBW 100 Hz

& Att Z0dB  SWT 41.9 ms  YBW 300 Hz Mode Auto FFT

1 Frequency Sweep
Limit Check PASS
Line FCC|80 211 12P5K PASS

MI1[1]

162.0124000 MHz

46,70 dBm

30 dBm /

20 dBm /

10 dem

V)

-10 dem
FCC 80 211 12P5K /

-30 dBm

-40 dBm W TSt

1

g ot Lot il Sl oo,
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J Measuring... EUINRRAND il

15:16:00 7

Emission Mask, FCC 90.210(d), Upper Channel, High Power, 12.5 kHz channel spacing
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3.6 Transmitter Spurious Radiations

Para. No.: 2.1053, 2.1057, 80.211

Test Results: Complies

Measurement Data:

TEST REPORT

FCC Part 80

Report no.: 244647-1
FCC ID: RA9TA-7650C

Middle channel with high power— 50o0hm load , Modulated 2.5KHz with 16dB overdrive

Spurious Polarity Measured Value Limit Margin
Frequency dBm dBm dB
MHz
30 — 1000 V/H <-60 -13 >40
1000 - 5000 V/H <-50 -13 >30

The frequency band below 1 GHz is measured with 100 kHz and Peak Detector; the frequencies from

1 to 2 GHz were measured with 1 MHz RBW and Peak Detector.

The measurement was performed at 10m below 1 GHz and at 3m above 1 GHz, both measurements
with transducer factor programmed in the spectrum analyzer.

The emissions on highest and lowest channel did not differ significantly from the values at the middle

frequency.

EUT was transmitting continuously without modulation. The EUT was rotated in 3 planes for this test.

The plots show ERP below 1 GHz and EIRP above 1 GHz.

Requirements:

FCC 80.211(f)(3): Less than -13 dBm
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FCC ID: RA9TA-7650C

TEST REPORT
FCC Part 80
Ne m ko Report no.: 244647-1

MARKER 1 * RBW 100 kHz Marker 1 [T1 ]
156. 8108974 NHz VBW 300 kHz -38.22 dBmw
Ref -20 dBm “Att 10 dB SWI 20 ns 156. 810897436 Mz
-20
20
1 PK 1
y
w0
TDF
—- 50
PA
PS
—- 60
—- 10
L,,\”JM 1 M 3CB

g0 N A WJ ipetan AC
MMW

—- 90

—- 100

—- 110

-120

Start 25 MHz 17.5 MHz/ Stop 200 MHz

Date: 17.CCT.2013 12:40:43

30 - 200MHz VP, TX on, 50o0hm load
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FCC ID: RA9TA-7650C

TEST REPORT
FCC Part 80
Ne m ko Report no.: 244647-1

MARKER 1 “ RBW 100 kHz Marker 1 [TL ]
26.12179487 NHz VBW 300 kHz -64.92 dBmr
Ref -25 dBm At 10 dB SWI 20 ns 26. 121794872 MHz
—- 30
R - 40
—- 50
TDF
60 PA
PS
- %o
- 80 th 1 A Amn‘/ A ul....._v.
R WLEPNE Y YVLA NSl 3CB
AC
—- 90
—- 100
—- 110
—- 120
Start 25 MHz 17.5 MHz/ Stop 200 Mz

Date: 17.CCT.2013 12:49:12

30 - 200MHz HP, TX on, 50ohm load
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TEST REPORT

FCC Part 80

Ne m ko Report no.: 244647-1
FCC ID: RA9TA-7650C

MARKER 1 * RBW 100 kHz Marker 1 [T1 ]
298. 7179487 NHz VBW 300 kHz -60.36 dBm
Ref -20 dBm “Att 10 dB SWI 80 ns 298. 717948718 Mz

-20

L

TDF

- 50
PA

- 60

70 Jasl - LN AJ\J\W\M‘MMM
WMM“ !

s0 AC

- 90

- 100

- 110

-120

Center 600 MHz 80 MHz/ Span 800 MHz

Date: 17.CCT.2013 12:25:47

200 - 1000MHz VP, TX on, 50o0hm load
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TEST REPORT

FCC Part 80
Ne m ko Report no.: 244647-1
FCC ID: RA9TA-7650C

MARKER 1 * RBW 100 kHz Marker 1 [T1 ]
298. 7179487 NHz VBW 300 kHz -66.19 dBmr
Ref -20 dBm “Att 10 dB SWI 80 ns 298. 717948718 Mz
-20
L 30
1 PK
L 40
TDF
- 50
PA
PS
- 60
1

] etttk ]

it m

- 90

- 100

- 110

-120

Start 200 Hz 80 MHz/ Stop 1 GHz

Date: 17.CCT.2013 12:33:52

200 - 1000MHz HP, TX on, 50o0hm load
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FCC ID: RA9TA-7650C

TEST REPORT
FCC Part 80
Ne m ko Report no.: 244647-1

MARKER 1 * RBW 100 kHz Marker 1 [T1 ]
4.564102564 GHz VBW 300 kHz -52.36 dBm
Ref -25 dBm “Att 10 dB SWI 400 ns 4.564102564 GHz

—- 30

1 PK]

—- 50

1
WWW TDF

—-70

—- 80

—- 90

—- 100

—-110

—- 120

Center 3 GHz 400 MHz/ Span 4 GHz

Date: 17.CCT.2013 13:09:40

1-5GHz VP, TX on, 50ohm load
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TEST REPORT

FCC Part 80
Ne m ko Report no.: 244647-1
FCC ID: RA9TA-7650C

MARKER 1 * RBW 100 kHz Marker 1 [T1 ]
4.570512821 CHz VBW 300 kHz -52.51 dBmr
Ref -25 dBm ALt 10 dB SWI' 400 ns 4.570512821 GHz
- 30
R - 40
- 50 =
VM/WAh*lbmhhﬂwhﬁ TOF
Ak i)
60 | | A by e W LNA
) M T PS
‘/J"\M‘ Whv
- 70
- 80 3CB
AC
- 90
- 100
- 110
- 120
Center 3 GHz 400 MHz/ Span 4 GHz

Date: 17.CCT.2013 13:14:05

1 -5GHz HP, TX on, 500hm load
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3.7 Frequency Stability

Para. No.: 2.1055, 80.209

RSS-182 Issue 5, section 7.4

Test Results: Complies

Measurement Data:

Assigned frequency 156.800 MHz (Ch16)

TEST REPORT

FCC Part 80

Report no.: 244647-1
FCC ID: RA9TA-7650C

Temperature Measured Frequency Deviation Deviation
(MHz) (kHz) (ppm)
+55 degrees C 156.799948 -0.052 -0.332
+50 degrees C 156.799987 -0.013 -0.083
+40 degrees C 156.799975 -0.025 -0.159
+30 degrees C 156.799967 -0.033 -0.210
+20 degrees C 156.799970 -0.030 -0.191
+10 degrees C 156.799976 -0.024 -0.153
0 degrees C 156.799962 -0.038 -0.242
-10 degrees C 156.799966 -0.034 -0.217
-20 degrees C 156.799983 -0.017 -0.108
-30 degrees C 156.799990 -0.010 -0.064
Voltage Measured Frequency Deviation Deviation
(MHz) (kHz) (ppm)
138 Volts (Maximum) 156.799970 -0.030 -0.191
120 Volts (Nominal) 156.799970 -0.030 -0.191
98 Volts (Minimum) 156.799970 -0.030 -0.191

Comment: /

Requirements:

FCC 80.209(a)(5)(i), RSS 182 Issue 5, section 7.4
Band 156 -162MHz, Coast Stations with power between 3 and 100 Watts: 5.0 ppm
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LIST OF TEST EQUIPMENT

To facilitate inclusion on each page of the test equipment used for related tests, each item of test

equipment and ancillaries are identified (numbered) by the Test Laboratory.

TEST REPORT
FCC Part 80

Report no.: 244647-1
FCC ID: RA9TA-7650C

No. |Model number Description Manufacturer Ref. no. Cal. date | Cal. Due
1 ESU40 Measuring Receiver Rohde & Schwarz LR 1639 2013.09.24 | 2014.09.24
2 FSW26 Spectrum Analyzer Rohde & Schwarz LR 1640 2013.08.30 |2014.08.30
3 8901B Modulation Analyzer Hewlett Packard LR 1255 Cal b4 use
4 53310A Modulation Domain Analyzer Hewlett Packard LR 1483 2013.08.14 | 2015.08.14
5 765-10 Attenuator Narda LR 1007 2013.09.10 |2015.09.10
6 Model 8321 Attenuator Bird Electronics LR 061 Cal b4 use
7 NRP-Z81 Power Meter Rohde & Schwarz LR 1644 2013.05.04 | 2014.05.04
8 6812B AC Power Source Agilent LR 1515 2013.10.28 | 2014.10.28
9 JB3 BiLog Antenna Sunol Sciences N-4525 2011.09.07 | 2014.09.07
10 LNA6900 Preamplifier Teseq LR 1593 Cal b4 use
11 | 3115 Horn Antenna EMCO LR 1330 2010.08.05 |2015.08.05
12 8449B Pre-amplifier Hewlett Packard LR 1322 2013.09 2014.09
13 HFH2-72 Loop Antenna Rohde & Schwarz LR 285 2010.11 2015.11
14 HZz-12 Substitution Dipoles Rohde & Schwarz LR 1332 2113.11.15 |2015.11.15
15 HZ-13 Substitution Dipoles Rohde & Schwarz LR 1334 2013.11.15 |2015.11.15
16 Model 87 V Multimeter Fluke LR 1599 2012.10.29 |2014.10.29
17 | TG200DM RC Oscillator Levell LR 204 N/A
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TEST REPORT
FCC Part 80

| Nem ko Report no.: 244647-1
|\ FCC ID: RA9TA-7650C

5 TEST SETUP

51 Test Site Radiated Emissions

Anechoic Chamber

Antenna /

H=1-4m
EUT

Non-conducting
support on Turntable,

H=0.8m Ground Plane
Test Receiver
Shielded Room
5.2 Frequency Measurements
EUT Mo.dulaﬁon
Domain Analyzer

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 47 (47)



